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Appendix C

Report on Concrete Test Beam or Cylinders

Laboratory Na. C82 0008 (28) Report of /s 14, 28 Day Breaks Date typed_ 3-25-82

Pay Item  Performance in _Concrete _ Type of Sample  Evaluation

Submitted by W. Meyer Title CLP Address
Materials & Research Lab
Source of Material Berlin, Vermont Quantity Represented 11/2 C.F.
F. W. Whitcomb Const. Corp. F. W. Whitcomb Const. Corp.
Coarse Aggregate N. Walpole, N.H. Fine Aggregate N. Walpole, N.H.
Cement -Brand Lehigh Type IT Lbs. 611

Air Entraining Admixture Darex AEA Dosage 3 1/2 oz/cyAdmixtureWRDA Hyco].bosage 3 oz/cwt

Maximum allowable water content, Gal/Cy Total Aggrepgate, Dry Wgt. 3013
Field Tested by M. Morissette Lab. Tested by Eaton

sampled from Sears Mixer @ lab Date Sampled: February 23, 1982
Location Used or to be Used Reference Mix Batch No. 7

Examined for Mod. of Rupture Compressive Strength

TEST RESULTS

Unit Weight Fresh Concrete 145.49 1bs/cf Air: Pressure 5.5% Chace

o
Total Water, Gal/Cy Used 31.2 S1lump 3" Temperature, Concrete 70°F  Ambient 72°F

Cyl. .
Specimen |Unit Date | Date Desired | Age at | Type* | Break 1 |Break 2| Ave. Break Type

No. |Wgt. Rec'd | Broken | age at | Break | S - F|P.S.I. |P.S.I. | P.S.I. 1 2

P.C.F. break
1| 146 :
NWG 7B 2 | 148 3-2 7 7 S 3404 3519 3462
31 147
4| 148 3-9 14 14 S 4165 4226 4196
5] 148
61 147 .| 3-23 28 28 S 5324 5050 5187

%S = Standard Cured; F = Field Cured

Types of Breaks: . S. J. Gage, P.E., Chief Engineer
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Appendix C

Report on Concrete Test Beam or Cylinders

Laboratory No. cg2 0009 (28) 8] Report of 7, 14, 28 Day Breaks Date typed 3-25-82
Pay Item  Perfarmance in Concrete _ Type of Sample Evaluation
Submitted by W. Meyer Title CLP Address

Materials & Research Lab
Source of Material Berlin, Vermont
F. W. Nh1tcomb Const. Corp.
Coarse Aggrepate N. Walpole, N.H.

Quantity Represented 11/2 C.F.
F. W. Whitcomb Const. Corp.
Fine Aggregate N. Walpole, N.H.

Cement Brand Lehigh Type I Lbs. 611
Air Entraining Admixture Darex AEA Dosage 3 1/2: oz/cy AdmixturelRDA Hycol bosage 3 oz/cwt
Maximum allowable water content, Gal/Cy Total Aggrepate, Dry Wgt. 3013

M. Morissette Eaton

Field Tested by Lab., Tested by

February 23, 1982

Sampled from Sears Mixer @ lab

Location Used or to bhe Used

Examined for Mod.

of Rupture

Reference Mix

Date Sampled:

Batch No. 8

TEST RESULTS

Compressive Strength

Unit Weight Fresh Concrete 142. 90 1bs/cf Air: Pressure 7.2% Chace
Total Water, Gal/Cy Used 32 Slump 3 1/2" Temperature, Concrete 70°F Ambient 70°F
Cyl.
Specimen |Unit Date | Date Desired | Age at | Type* | Break 1 |Break 2} Ave. Break Type
No. |Wgt. Ree'd | Broken | age at | Break | S - F|P.S.I. |P.S.I. | P.S.I. 1 2
P.C.F. break :
1] 144
NWG 8B 2| 144 3-2 7 7 S 3174 3130 3152
3| 144
4| 144 3-9 14 14 S 3997 3935 3966
51 144
6! 144 3-23 28 28 S 4528 4616 4572
*S = Standard Cured; TF = Field Cured
Types of Breaks: i
T S. ). Gaza, P.E., Chief Engineer
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Appendix C

Report on Concrete Test Beam or Cylinders

Laboratory No. €82 po1o0 (28) Report 0547; 14, 28 Day Breaks Date typed 3-25-82
Pay Item  Performance in Concrete _ Type of Sample  Fvaluation
Submitted by W. Meyer Title CLP Address

Coarse Aggregate N. Walpole, N.H.
Cement Brand

Air Entraining Admixture Darex AEA

Materials & Research Lab
Saurce aof Material Berlin, Vermont

Quantity Represented

F. W. Whitcomb Const. Corp.

F. W. Whitcomb Const. Corp.

11/2 C.F.

Fine Aggregate N. Walpole, N.H.

Lehigh

Type

II

Lbs.g11

Maximum allowable water content, Gal/Cy

Field Tested by

M. Morissette

Dosage 3 0z/cy

Sampled from Sears Mixer @ lab

Location Used or to be Used

Examined for Mod. of Rupture

Test Mix

Batch No. 3

Lab. Tested by

Total Aggregate, Dry Wgt.

Eaton

3121

AdmixturelRDA Hycol bosage 3 oz/cwt

Date Sampled:

February 23, 1982

TEST RESULTS

Compressive étrength

Unit Weight Fresh Concrete 147.02 1bs/cf Air: Pressure 6.8% Chace
Total Water, Gal/Cy Used 33.5 Slump 3"  Temperature, Concrete 70°F Ambient 70OF
Cyl. '
Specimen |[Unit Date | Date Desired | Age at | Type* | Break 1 |Break 2| Ave. Break Type
No. |Wgt. Rec'd | Broken | age at |[Break | S - F|P.S.I. |P.S.I. | P.S.I. 1 2
P.C.F. break : :
1| 148
NWL 3B 2 | 149 3-2 7 7 S 3599 3501 3550
3
T e 39 | 14 14 s | 4304 | 4368 | 4381
5
A 3-23 | 28 28 s | s430 | 5333 | 5382
*#S = Standard Cured; F = Field Cured
Types of Breaks:
, |A S. J. Gage, P.E, Chief Engineer
m m > -
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Appendix €

Report on Concrete Test Beam or Cylinders

Laboratory Na. (82 0011 (28) Report of /s 14, 28 Day Breaks Date typed 3-25-82
Pay Item_ Performance in Concrete _ Type of Sample  Evaluation
Submitted by  W. Meyer Title CLP Address

Materials & Research Lab

Source of Material Berlin, Vermont Quantity Represented 1 /2 ©.F.

F. W. Whitcomb Const. Corp.
Coarse Aggregate N. Walpole, N.H.

F. W. Whitcomb Const. Corp.
Fine Aggregate N. Walpole, N.H.

Cement- Brand Lehigh Type II Lbs. 611

Air Entraining Admixture Darex AEA Dosagels 0z/cy Admixturel{RDA Hycol bosage 3 0z/cwt

Maximum allowable water content, Gal/Cy Total Aggrepate, Dry Wgt. 3121

Field Tested by M. Morissette Lab. Tested by Eaton

Sampled'from Sears Mixer @ lab Date Sampled: February 23, 1982

Location Used or to be Used Batch No. 4

Test Mix

Examined for Mod. of Rupture Compreasive Strength

_TEST RESULTS

Unit Weight Fresh Concrete 150.05 lbs/cf Air: Pressure 4.9% Chace
Total Water, Gal/Cy Used 33.4 Slump?2 3/4" Temperature, Concrete 70°F Ambient 70°F
Cyl. ’
Specimen |Unit Date | Date Desired | Age at | Type* | Break 1 |Break 2] Ave. Break Type
No. |Wgt. Rec'd | Broken | age at | Break | S - F|P.S.I. |P.S.I. | P.S.I. 1 2
P.C.F. break
1 151 g
NWL 4B 2 151 3-2 7 7 S 3820 3837 3829
3 151
4 150 3-9 14 14 S 4739 4704 4722
5 151
6 150 3-23 28 28 S 5730 5810 5770
%5 = Standard Cured; F = Field Cured
Types of Breaks:
S. J. Ga7e, P.E., Chief Engineer
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Appendix C

Report on Concrete Test Beam or Cylinders

Laboratory Na. €82 0012 (28) Report of 7, 14, 28 Day Breaks Date typed 3-25-82
Pay Item Performance in Concrete _ Type of Sample__ Evaluation
Submitted by  W. Mever Title CLP Address

Materials & Research Lab

Source of Material Berlin, Vermont Quantity Represented Y i W) Y

F. W. Whitcomb Const. Corp.
Fine Aggregate N. Walpole, N.H.

“F. W. Whitcomb Const. Corp.
Coarse ‘Aggregate N. Walpole, N.H.

Cement Brand Lehigh Type 1l Lbs., 660

Air Entraining AdmixtureDarex AEA Dosage 3% 0z/cy AdmixtureWRDA Hycol bosage 3 oz/cwt

Maximum allowable water content, Gal/Cy Total Aggrepate, Dry Wgt. 2871
Field Tested by M. Morissette Lab. Tested by, Eaton
Sampled from Sears Mixer @ lab Date Sampled: February 23, 1982
Location Used or to be Used Reference Mix Batch No. 5
Examined for Mod. of Rupture Compressive Strength
TEST RESULTS
Unit Weight Fresh Concrete 146.64 1bs/cf Air: Pressure 9.3% Chace
Total Water, Gal/Cy Used 32.5 Slump 3 1/4  Temperature, Concrete 66°F Ambient 70°F
Cyl.
Specimen |Unit Date | Date Desired | Age at | Type* | Break 1 |Break 2| Ave. Break Type
No. |Wgt. Rec'd | Broken | age at |Break | S - F|P.S.I. |P.S.I P.S.1I. 1 2
P.C.F. break
1 148
NWG 5A 2 147 3-2 7 7 S 3952 3908 3930
3| 148
4 148 3-9 14 14 S 4695 4704 4700
5 148
6 147 3-23 28 28 S 5447 5615 5531
*S = Standard Cured; F = Field Cured
Types of Breaks: [ ’
[—‘ 5 J Gaﬂp P.E., Chief Enazineer
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Report on Concrete Test Beam or Cylinders

Appendix C

Laboratory No.___ C82 0013 (28) Report of /s 14, 28 Day Breaks Date typed 3-25-82
Pay Item _ Performance in Concrete _ Type of Sample _ Evaluation
Submitted by  W. Meyer Title CLP Address

Materials & Research Lab

Source of Material Berlin, Vermont Quantity Represented 0l ¥

F. W. Whitcomb Const. Corp,

F. W. wh1tcomb Const. Corp.
Fine Aggregate N. Walpole, N.H.

Coarse Apggregate N. Walpole, N.H.

Cement Brand Lehigh Type I1 Lbs. 660

Air Entraining Admixture Darex AEA Dosage 4 0z/cy

AdmixtureWROA Hycol bosage 3 oz/cwt

Maximum allowable water content, Gal/Cy Total Aggregate, Dry Wgt. 2871

Field Tested by M. Morissette Lab, Tested by Eaton

February 23, 1982

Sampled from Sears Mixer @ Tab Date Sampled:

Reference Mix Batch No. 6

Location Used or to be Used

Examined for Mod.

of Rupture Compregsive Strength

TEST RESULTS

Unit Weight Fresh Concrete 149.14 1bs/cf Air: Pressure 4.1% Chace
Total Water, Gal/Cy Used 30.2 Slump 1 3/4 " Temperature, Concrete 68° Ambient -
Cyl.
Specimen |Unit Date | Date Desired | Age at | Type* | Break 1 |Break 2| Ave. Break Type
No. {Wgt. Rec'd | Broken | age at | Break | S - F|P.S.I P.8.1. | P.S.I. 1 2
P.C.F. break
1| 149
NWG 6A 2 150 3-2 7 7 S 3935 4218 4077
3
¥l 3% 39 | 14 14 s | 4925 | 4907 | 4916
5
ok i 3-23 | 28 28 s | s615 | 4899 | 5257
*3 = Standard Cured; F = Field Cured
Types of Breaks:
[[_\J S J G’)r_"\ "JC' Ph’ﬂf Eﬂ"'neel'
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Project Name

Wp 82-C-3

Project Number

Laboratory Nd,

Pay Item__ Performance in Concrete _ Type of Sample

Submitted by CLP

Coarse Aggregate N. Walpole, N.H.

€82 0014

W. Meyer

Title

STATE OF VERMONT

AGENCY OF TRANSPORTATION

Montpelier, Vermont

MATERIALS AND RESEARCH DIVISION

05602

Materials & Research Lab
Source of Material Berlin, Vermont

Report on Concrete Test Beam or Cylinders

(28] Report of 7» 14, 28

Day Breaks

2

Cover
Central files

Appendix C

Date typed 3~25-82

Evaluation

F. W. Whitcomb Const. Corp.

Address

Quantity Represented
F. W. Whitcomb Const. Corp,

11/2 C.F.

Fine Aggregate N. Walpole, N.H.

Cement Brand

Air Entraining Admixture Darex AEA

Lehigh

Type

[I

Lbs,

660

Maximum allowable water content, Gal/Cy

Field Tested by

M. Morissette

Dosage 3 oz/cy

Sampled from Sears Mixer @ Tab

Location Used or to be Used

Examined for Mod. of Rupture

Test Mix

Total Aggrepate, Dry Wgt.

Lab., Tested by

Eaton

AdmixtureWRDAzHEEaTjhoaage 3 oz/cwt

2980

Date Sampled:

BAtch No. 1

February 23, 1982

TEST RESULTS

Compressive Strength

Unit Weight Fresh Concrete 152,54 1bs/cf Air: Pressure 4.3% Chace
Total Water, Gal/Cy Used 31.5 Slump 2" Temperature, Concrete 72%F Ambient 68 F
| Cyl. .
Specimen |Unit Date | Date Desired | Age at | Type* | Break 1 |[Break 2| Ave. Break Type
No. |[Wgt. Rec'd | Broken | age at |Break | S - F|P.S.I. |P.S.I. | P.S.I. 1 2
P.C.F. break
1] 152 = :
WL 1A 2| 103 | =9 | 3-2 7 7 S 4483 | 4624 | 4554
3
BN e IR 14 S 5376 | 5447 | 5412
5 E
AR 7 |3-23 | 28 28 S 6411 | 6394 | 6403

%S = Standard Cured; F = Field Cured

Types of Breaks:

3. J. Gage, P.E, Chief Engineer

6 /,-:.0 / '\4 L"",_.-AJ .\‘r‘/‘“_/
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Appendix C

Report on Concrete Test Beam or Cylinders

Laboratory Na. C82 gni15 (28) Report of /s 14, 28 Day Breaks Date typed 3-25-82

Pay Item__ Performance in Concrete _ Type of Sample _Evaluation
Submitted by  W. Meyer Title CLP Address
Materials & Research Lab :
Source of Material Berlin, Vermont Quantity Represented 1 12 C.F.
F. W. Whitcomb Const. Corp. F. W. Whitcomb Const. Corp.
Coarse Aggregate N. Walpole, N.H. Fine Aggregate N. Walpole, N.H.
Cement Brand Lehigh Type II Lbs., 660

S S
Air Entraining Admixture Darex AEA Dosage 3 0z/cCy AdmixtureWRDAiﬂkcoTjbosage 3 oz/cwt

Maximum allowable water content, Gal/Cy Total Aggrepate, Dry Wgt. 2980

Field Tested by M. Morissette Lab. Tested by Eaton

Sampled from Sears Mixer @ lab Date Sampled: February 23, 1982
Location Used or to be Used Test Mix Batch No. 2

Examined for Mod. of Rupture Compressive Strength

TEST RESULTS

Unit Weight Fresh Concrete 150.19 1bs/cf Air: Pressure 5.3% Chace
Total Water, Gal/Cy Used 32.9 Slump 3" Temperature, Concrete 70°F Ambient 68°F
Cyl.

Specimen |Unit Date | Date Desired | Age at | Type* | Break 1 |Break 2| Ave. Break Type

No. Wgt. Rec'd | Broken | age at | Break | S - F|P.S.I. P.S.I. | P.S.I. 1 2

P.C.F. break
wL2A 3| e | 3| 32 | 7 7 S | 4206 | 4209 | 4218
: 51 23| 39 | 14 14 S 5040 | 4960 | 5000
2 }ZQ{ =37 |3-23 | 28 28 S 6270 | 6190 | 6230

*3 = Standard Cured; F = Field Cured

Types of Breaks: |
- S. J. Gage, P.E, Chief Enzineer
mim | e, B
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Sheet 1 of 1

STATE OF VERMONT )
AGENCY OF TRANSPORTATION Appendix D
MATERIALS & RESEARCH DIVISION

RESEARCH INVESTIGATION

Work Plan No. 82-C-3

Subject Evaluation of Proposed Crushed Stone Coarse Aggregate, Frank W. Whitcomb
Lonstruction Corp., N. Walpole, N.H.
Investigation Requested By Frank W. Whitcomb Const. Corp. pate February 10, 1982

Date Information Required March 29, 1982

Purpose of Investigation 10 evaluate the proposed crushed stone coarse aggregate from

the Frank W. Whitcomb Construction Corporation, N. Walpole, N.H. quarry for use as

a structural concrete aggregate.

Proposed Tests or Evaluation Procedure See Vermont Procedure For Evaluating A New Source

of Structural Concrete Aggregate, VT-AOT-MRD 9-82,

| 8 Performance~in-concrete‘tests will be performed using two batches each of Class

A and Class B concrete containing the proposed new aggregate and two batches

each of Class A and Class B concrete containing a reference aggregate.

Proposal Discussed With R. I-<@%;SC013 Projected Manpower Requirements 15 mandays

Investigation To Be Conducted By Structural Concrete Subdivision

Proposed Starting Date Feb. 17, 1982 Estimated Completion Date March 29, 1982

(1 Approv§;>015approval by Materials & Research Engineer “;3§:2<§2 /V7~4=¢4fir§;,\‘_ jL/é ?,ﬁFz_

Comments by Materials & Research Engineer

Materials & Research Division
Agency of Transportation
Date Typed: /267832
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